
450 RALLY FACTORY REPLICA 2017 <2017><US><F9375Q8>
FRONT FORK, TRIPLE CLAMP

16242

Pos Part Number Description Additional Text Quantity

1 14182N40E FORK 450 RALLY 1.00

2 0025080256 HH collar screw M8x25 6.00

3 0025080306 HH collar screw M8x30 8.00

4 0025080256S HH COLLAR SCREW M8X25 TX40 1.00

5 0025080206 HH collar screw M8x20 SELF-LOCKING 2.00

6 36003014000 LOCK WASHER 8MM 1.00

7 77701084000 O-RING SUPPORT W. SEALING LIP 1.00

8 54201081100 TAPERED ROLLER BEARING CPL. 06 2.00

9 54601184000 STEARING HEAD GASKET TOP 1.00

10 7620108600030 STEER HEAD COV SHORTENED BLK 1.00

11 0770025035 O-RING 25X3,55 NBR70 05 1.00

12 R0502003000 GPS SUPPORT MILLED 07 1.00

13 50211096000 CLAMP FOR WIRING HARNESS 1.00



14 0025050166 HH collar screw M5x16 TX30 1.00

15 SXS07125200 PHDS PROGRESSIVE H-BAR DAMPING 1.00

16 0912100256 AH SCREW DIN0912-M10X25 10.9 2.00

16 0032100356S AH-COLLAR SCREW M10X35 ISA45 2.00

17 SXS05125203 ELASTOMER GREEN/SOFT 0.00

17 SXS05125204 ELASTOMER YELLOW/MEDIUM 4.00

17 SXS05125205 ELASTOMER RED/HARD 0.00

18 0025080456 HH collar screw M8x45 TX40 4.00

19 58512050100 STEERING DAMPER 1.00

20 76403001079 STEERING DAMPER BRACKET CPL. 1.00

21 0912060253 AH SCREW DIN0912-M 6X25 2.00

22 54801036000 STEER.HEAD SCREW M20X1,5 WS=27 1.00

24 58502006100 PIN F.STEERING STAB. 8MM 05 1.00

25 46030045000 flanged nut M8 WS10 2.00

26 0012060164 AH SCREW DIN6912 M6X16 SL 2.00

27 7640103422204 TOP TRIPLE CLAMP X=22MM 1.00

28 7640103222204 BOT. TRIPLE CLAMP CPL. 1.00

29 0025080506 HH collar screw M8x50 TX40 4.00


